ECH

Model Products

Twinn Rexx V2 Parts - Base/HD Kit 8/30/2024

Visit us online at: www.techmodelproducts.com/Twinn_Rexx_V2_support.htm

Kit assembly manuals, full documentation and more.

Group Kit Qty Part # Description

Frame 1 TR-100-L Front left frame plate

Frame 1 TR-100-R Front right frame plate

Frame 1 TR-101-L Reart left frame plate

Frame 1 TR-101-R Rear right frame plate

Frame 2 TR-102 Driveshaft support plates

Frame 2 TR-103 Front LG/DS mounting plates

Frame 4 TR-104 Landing gear locking plates

Frame 1 TR-105 Main frame tube

Frame 4 TR-108 Main shaft bearing blocks

Frame 2 TR-109 Driveshaft bearing block w/M2x6 mounting screw
Frame 2 TR-110 Driveshaft support bearing block w/M2x6 mounting screw
Frame 2 TR-111 Anti-rotation bracket set w/M2x6 mounting screws
Frame 1 TR-112 Front link rod set - 28mm, 32mm, 55mm

Frame 1 TR-113 Rear link rod set - 28mm, 32mm, 19mm, 110mm
Frame 1 TR-114 Servo ball/link set w/M2 nuts

Frame Hdw - front TR-200

Frame Hdw - front 4 -1 M2.5 x 19mm frame spacer

Frame Hdw - front 8 -2 M2.5 x 5 button head screw

Frame Hdw - front 6 -3 M2 x 10 button head screw - servo mounting
Frame Hdw - front 6 -4 M2 locknut - servo mounting

Frame Hdw - front 10 -5 M2.5 x 30 socket head screw

Frame Hdw - front 10 -6 M2.5 locknut

Frame Hdw - front LG/DS TR-201

Frame Hdw - front LG/DS 1 -1 M2.5 x 19mm frame spacer

Frame Hdw - front LG/DS 2 -2 M2.5 x 8 button head screw

Frame Hdw - front LG/DS 4 -3 M2.5 x 30 socket head screw

Frame Hdw - front LG/DS 4 -4 M2.5 locknut

Frame Hdw - rear DS TR-202

Frame Hdw - rear DS 4 -1 M2.5 x 30 socket head screw

Frame Hdw - rear DS 4 -2 M2.5 locknut

Frame Hdw - rear TR-203

Frame Hdw - rear 6 -1 M2.5 x 19mm frame spacer

Frame Hdw - rear 8 -2 M2.5 x 5 button head screw

Frame Hdw - rear 4 -3 M2.5 x 8 button head screw

Frame Hdw - rear 6 -4 M2 x 10 button head screw - servo mounting
Frame Hdw - rear 6 -5 M2 locknut - servo mounting

Frame Hdw - rear 10 -6 M2.5 x 30 socket head screw

Frame Hdw - rear 10 -7 M2.5 locknut

Frame Hdw - rear 8 -8 M2.5 washer

Drive 1 TR-300 Hollow SS driveshaft w/support sleeves

Drive 4 TR-301 Miter gears

Drive 4 TR-302 Miter gear aluminum sleeve

Drive Hdw 4 -1 M2x22 socket head shoulder screw - miter gear mounting
Drive Hdw 4 -2 M2 locknut - miter gear mounting



Drive 1 TR-303 Rear main shaft

Drive 1 TR-304 Front main shaft

Drive 2 TR-305 Main shaft locking collar w/set screws.
Drive 1 TR-306 Main drive gear (150T)

Drive 1 TR-307 Main gear case - one way assembly
Drive 1 TR-308 Motor mount

Drive TR-309

Drive 1 -1 Front main shaft ring

Drive 1 -2 Front one-way shaft

Drive 1 -3 M2x10 socket head - main gear mounting
Drive 1 -4 M2 locknut - main gear mounting
Landing Gear 2 TR-400 LG cross beam

Landing Gear 4 TR-401 LG strut

Landing Gear 2 TR-402-F LG strut mount - Front

Landing Gear 2 TR-402-R LG strut mount - Rear

Landing Gear 8 TR-403 LG 1" wheel

Landing Gear Hdw TR-404

Landing Gear Hdw 4 -1 LG axel

Landing Gear Hdw 8 -2 M2x16 socket head - strut mounting
Landing Gear Hdw 8 -3 M2 locknut - strut mounting

Landing Gear Hdw 4 -4 M2x12 dowel pin

Bearings 4 TR-500 Main shaft bearings - 5x11x5mm
Bearings 1 TR-501 One-way bearing - HFO-612

Bearings 2 TR-502 Driveshaft block bearing - 5x10x4 flanged
Bearings 2 TR-503 Driveshaft support bearing - 8x12x3.5 flanged
Misc 1 TR-901 Fastener spares kit

Misc 1 TR-902 Emery cloth

Misc 1 TR-903 M1.27 L-wrench

HD Option Parts

HD Frame TR-800

HD Frame 1 -1 HD frame tube

HD Frame 2 -2 M2.5 washer

HD Frame 4 -3 M2.5 x 30 socket head screw

HD Frame 4 -4 M2.5 locknut

HD Frame 2 TR-802 HD Driveshaft support plates

HD Frame 2 TR-803 HD Front LG/DS mounting plates

HD Frame 8 TR-804 HD Tube spacers



